






















































VG0971_D    1 

 

Unpacking and Assembling Your Memphis Wood Fired 
Convection Grill. 

*Grill requires (2) two people for safe assembly* 
 
Please note that during shipping some movement may have taken place, so a complete visual 
inspection is required. Be sure to inspect entire grill after removing the protective shipping carton. 
Report any damage to your local dealer immediately. Shipping damage is not covered under warranty. 
Some surfaces may be sharp so wear gloves when assembling. Do not plug in the grill until it's fully 
assembled, the plastic protective film is removed from all stainless steel surfaces, and you're ready to 
cook. See: “start up procedure” for more details. 
 
Your carton will contain the following: 

1– Pre-assembled grill head & lower cabinet assembly 
2– Large cooking grates 
1– Small cooking grate 
1- Integrated flavorizer / flame deflector 
1– Right shelf (without ITC) 
1– Left shelf with ITC and wiring harness 
1– Hardware bag with Owner’s Manual 

 
Tools Required 

3/8” Open end wrench or socket for side shelf assembly 
 
Unpack and Identify Primary Components and Hardware (see “Hardware Kit”) 

10- ¼-20 X.75” Bolts for side shelves 
10 - Stainless Steel Shelf Washers 
4 - #10 Self Tapping Screws, Black 
2 - #10 Self Tapping Screws, Stainless Steel 
1 - Cord Wrap 
1 - Tool Holder 
1 - Power Cord 
1 - Meat Probe 

 
Procedure for Assembly – See Diagrams on the following pages. 



VG0971_D    2 

 

Grill Assembly 



VG0971_D    3 

 Grill Bill of Materials 

ITEM NO. VG0001S PART 
NUMBER 

VG0001S4 PART 
NUMBER REVISION DESCRIPTION 

25   VG0991   VG0991 B 1 RPM GEAR MOTOR120V 

39   VS0955   VS0955   IGNITER CARTRIDGE 120V 

43   VG0125   VG0125 F2 GRILL BURN POT 

44   VG0998   VG0998 - IGNITER STAYS 

60 VG0210 VG0210 B1 PRO HINGE BOTTOM RIGHT 

62 VG0211 VG0211 B1 PRO HINGE BOTTOM LEFT 

67 VG2201S VG2201S4 B2 PRO DOOR ASSY LEFT 

73 VG2204S VG2204S4 B2 PRO DOOR ASSY RIGHT 

78 VG0927 VG0927 - DOOR MAGNET 

79 DS4457 DS4457 - SWIVEL CASTER POCKET  

80 DS4458 DS4458   CASTER 

81 VG1121S VG1121S4 C1 PRO ASH DRAWER 

86 VG0115S VG0115S4 E1 PRO GRILL REAR PANEL 

89 VG1101 VG1101 C1 PRO HOOD ASSEMBLY 

98     VG0104     VG0104 B3 HANDLE 

111 VG0917 VG0917 - 4" CURVED RTD 

114 VG4403 VG4403 B2 REVISED FLAVORIZER 

118 VG0215 VG0215 A3 TOOL HOLDER 

120   VG0997   VG0997 - GRILL FAN 120V 

132 VG0560 VG0560 A3 CORD WRAP 

133 VG0112S VG0112S4 D1 HOPPER LID 

138 VG1920 VG1920  CONTROLLER 120V 

154 VG4401 VG4401 C1 LARGE GRATE 

157 VG4402 VG4402 C1 SMALL GRATE 

160 DS2185 DS2185   #10 SELF-TAPPING SCREW 
BLACK 

161 VG0216 VG0216 A SHELF WASHER 

163 DS2186 DS2186   #10 SELF-TAPPING SCREW SS 

165 DS2187 DS2187   SS SHOULDER BOLT 

167 DS2311 DS2311   1/4-20 x .625" SCREW   

169 VG0162 VG0162 A2 PRO FILL SHIELD 

171 VG2206ZS VG2206ZS4 B PRO SHELF ASSM RIGHT 

175 VG2207ZS VG2207ZS4 B PRO SHELF ASSY LEFT 

178 VG0956 VG0956 - MEAT PROBE  

25 VG0991E VG0991E B 1 RPM GEAR MOTOR 230V 

39 VS0955E VS0955E  IGNITER CARTRIDGE 230V 

120 VG0997E VG0997E  GRILL FAN 230V 

138 VG1920E VG1920E  CONTROLLER 230V 



VG0971_D    4 

 

Assembly Step 1 

ASSEMBLY INSTRUCTIONS: 
1. LOOSELY ATTACH ITEM 1(5X)  AND 2 (5X) TO  LEFT SIDE OF GRILL.  DO NOT TIGHTEN. 
2. FIT KEYHOLES OF ITEM 3 BETWEEN ITEMS 1 AND 2 AS SHOWN IN DETAIL B, THEN 

TIGHTEN ITEM 1 USING 3/8 OPEN END WRENCH OR SOCKET. 
3. PLACE ITEM 4 INSIDE ITEM 3 AND ATTACH TO ITEM 3 USING ITEM 5 (2X). 
4. ROUTE WIRE FROM ITEM 4 INTO CLIPS ON INSIDE OF ITEM 3 AS SHOWN IN DETAIL C. 
5. ATTACH ITEM 5 TO ITEM 3. 

ITEM PART NUMBER DESCRIPTION QTY 

1 DS2311 1/4-20 X .75” STAINLESS STEEL HEX-HEAD BOLT 5 

2 VG0216 SHELF WASHER 5 

3 VG2207 SHELF ASSEMBLY LEFT 1 

4 VG3551E CONTROL ENCLOSURE ASSEMBLY 1 

5 DS2186 10-24 X .50” PHILLIPS HEAD STAINLESS STEEL SCREW 2 

6 VG0911E POWER CORD 1 



VG0971_D    5 

 

Assembly Step 2 

ASSEMBLY PROCEDURE: 
1. ATTACH ITEM 1 TO LEFT SIDE SHELF USING ITEM 2 (2X).  ATTACH ON ONE OF 

THE VERY UNDERSIDE FLANGES AS YOU DESIRE. 
2. ATTACH ITEM 3 TO GRILL BODY USING ITEM 4 (5X) AND ITEM 6 (5X).  FIRST AT-

TACH ITEMS 4 AND 6 TO GRILL BODY, DO NOT TIGHTEN ITEM 4, THEN ATTACH 
ITEM 3 OVER THE HEADS OF ITEM 4 AND IN FRONT OF ITEM 6 THEN TIGHTEN 
ITEM 4. 

3. ATTACH ITEM 5 TO  RIGHT SIDE SHELF OR LEFT SIDE SHELF AS DESIRED USING 
ITEM 2 (2X).  ATTACH TO THE UNDERSIDE OF THE TOP SHELF. 

ITEM PART NUMBER DESCRIPTION QTY 

1 VG0560 CORD WRAP 1 

2 DS2185 10-24 X .50” PHILLIPS HEAD BLACK SCREW 4 

3 VG2206 SHELF ASSEMBLY RIGHT 1 

4 DS2311 1/4-20 X .75” STAINLESS STEEL HEX-HEAD BOLT 5 

5 VG0215 TOOL HOLDER 1 

6 VG0216 SHELF WASHER 5 



VG0971_D    6 

 

Assembly Step 3 

ASSEMBLY INSTRUCTIONS: 
 
1.  PLACE ITEM 1 ON  ITEM 4 SIDE BRACKETS (2X). 
 
2.  PLACE ITEM 2 ON  ITEM 5 REAR BRACKET AND FRONT LEDGE. 
 
3.  PLACE ITEM 3 ON  ITEM 6 UPPER RACK BRACKET AS DESIRED. 

ITEM PART NUMBER DESCRIPTION QTY 

1 VG4403 FLAVORIZER ASSEMBLY 1 

2 VG4401 LARGE COOKING GRATE 2 

3 VG4402 SMALL COOKING GRATE 1 



VG0971_D    7 

 

Hardware Kit 

ITEM NO. PART NO. DESCRIPTION QTY.
1 DS4459 9" X 12" POLY BAG 1
2 DS2186 #10 SELF-TAPPING SCREW, STAINLESS 2
3 VG0215 TOOL HOLDER 1
4 VG0560 CORD WRAP 2
5 VG0911 POWER CORD 1
6 DS2311 1/4-20 X .750 BOLT 10
7 VG0956 MEAT PROBE 1
8 DS4219 5" X 8" POLY BAG 4
9 DS2185 #10 SELF-TAPPING SCREW, BLACK ZINC 4

10 VG0216 SHELF WASHER 10



VG0971_D    8 

 

Wiring Diagram 
Spade-End Connectors 

CO
N

TR
O

LL
ER

 S
ID

E 

G
R
IL

L 
SI

D
E 




